Issuu on Google+

8.

PARTS LIST - M/C

Parts List

Part Code

Description

1 2 3 5 6 6 6 7 8 9 10 11 12 13 14 15 16 17 18 19 19a 19b 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36

435/6/16 439/6 W14600 W81041 W88905 W88907 W88908 W14609 W14610 W81041 W81153 W14601 439/6 437/6/16 W14613 526/12/40 439/12 435/12/40 W14566 437/8/16 526/8/25 439/8 W81317 LS-PC-050-021 LS-PC-050-022 LS-PC-050-023 LS-PC-050-024 LS-PC-050-025 LS-PC-050-026 W81317 W87290 W81260 W81007 LS-PC-050-031 W81303 435/12/65 526/12/40 LS-PC-050-035 W14611

M6x16 bolt M6 Shakeproof washer Cover plate Ball bearing Rubber mount (prior to May 2002) Rubber mount front (post to May 2002 ) Rubber mount rear (post to May 2002 ) Base plate Exciter shaft Ball bearing Lipseal Cover plate M6 Shakeproof washer M6x16 bolt Pulley Large dia washer M12 Shakeproof washer M12x40 bolt Belt guard M8x16 M8 large diameter washer M8 Shakeproof washer Circlip Cover plate Clutch weight Clutch shoe Clutch spring Clutch main shaft Cover plate Circlip V belt Circlip Ball bearing Clutch pulley Circlip M12x65 bolt M12 large diameter washer Handle bush Handle

M-PP33ws.doc

8

Qty Required 3 3 1 1 4 2 2 1 1 1 1 1 3 3 1 1 1 1 1 3 3 3 1 1 2 2 2 1 1 1 1 1 1 1 1 2 2 2 1

Issue 3226-Sep 01 Issue 3264 April 02 Issue 3271 July 02 Issue 3415 Sept o4


PARTS DIAGRAM

M-PP33ws.doc

9

Issue 3226-Sep 01 Issue 3264 April 02 Issue 3271 July 02 Issue 3415 Sept o4


M-PP33ws.doc

10

Issue 3226-Sep 01 Issue 3264 April 02 Issue 3271 July 02 Issue 3415 Sept o4


37 38 39 39a 39b 39c 40 41 42 44 45 46 47 48

9.

10.

418/12 480/12 437/8/25 526/8/25 439/8 480/8 W14612 W14569 W14568 408/4/8 525/4/16 W14567 526/12/25 425/4

M12 plain washer 2 M12 Nyloc nut 2 M8x5 bolt 4 M8 large diameter washer 4 M8 Shakeproof washer 4 M8 Nyloc nut 4 Top plate 1 Shaft adaptor 1 Special key 1 1/4"UNF x 1/2" set screw 1 1/4" large diameter washer 1 Spacer 2 M12 large dia. washer As req'd to align pulleys 1/4" Shakeproof washer 1

BLOCK COMPACTING MAT KIT 93011

Block compacting mat kit comprising:

W14574 W14573 435/8/35 480/8 418/8

Clamp strip Rubber mat M8 x 35 hex. hd. bolt M8 Nyloc nut M8 star washer

1 1 3 3 6

WATER SPRINKLER KIT

M-PP33ws.doc

93043

Water sprinkler kit comprising:

W55031 W55038 W55039 W55040 W51673 W51675 W80588 W87857 W87856 W80045 437/8/20 437/8/25 480/8 439/8

Tank Tank bracket Rear engine spacer Engine fixing Spray bar Hose tail Tap ¼” BSP back-nut ¼” BSP socket plug PVC feed pipe M8 x 20 hex. hd. screw M8 x 25 hex. hd. screw M8 Nyloc nut M8 Shakeproof washer

11

1 1 1 2 1 1 1 1 2 400mm 4 3 11 18

Issue 3226-Sep 01 Issue 3264 April 02 Issue 3271 July 02 Issue 3415 Sept o4


11.

WATER SPRINKLER KIT GX100 1 3

9 2

10 4 8 6 11

12 5

7

M-PP33ws.doc

12

Issue 3226-Sep 01 Issue 3264 April 02 Issue 3271 July 02 Issue 3415 Sept o4


ItemNumber

Document Number

Title

Material

Quantity

1

480/6

M6 NYLOCNUT

PLATED

4

2

55042

SPACER

STEEL

1

3

420/6

M6 WASHER

PLATED

4

4

55041

TANKSUPPORT

STEEL

1

5

51673

SPRAYTUBE

steel

1

6

418/8

M8 WASHER

PLATED

3

7

435/8/25

HEX BOLT M8 x 25

PLATED

3

8

480/8

M8 NYLOCNUT

PLATED

3

9

55043

TANKCPTEWITHCAP

PLASTIC

1

10

55044

STRAP

STEEL

2

11

55045

TAP(CHARLESTENNANT & COLTD. NYLON REF BWD42)

1

12

87856

1/4 BSPPLUG

2

M-PP33ws.doc

steel

13

Issue 3226-Sep 01 Issue 3264 April 02 Issue 3271 July 02 Issue 3415 Sept o4


Microsoft Word - M-PP33ws